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The device described above is tested by AUDIX TECHNOLOGY (SHENZHEN) CO., LTD. to
confirm comply with all the FCC part 2, 22H & 24E requirements.

The test results are contained in this test report and AUDIX TECHNOLOGY (SHENZHEN) CO.,
LTD. is assumed full responsibility for the accuracy and completeness of these tests. This report
contains data that are not covered by the NVLAP accreditation. Also, this report shows that the
Equipment Under Test (EUT) is to be technically compliant with the FCC and IC requirements.

This Report is made under FCC part 2, 22H & 24E. No modifications were required during testing
to bring this product into compliance.

This report applies to above tested sample only. This report shall not be reproduced in part without
written approval of AUDIX TECHNOLOGY (SHENZHEN) CO., LTD.

The report must not be used by the client to claim product certification, approval,
or endorsement by NVLAP, NIST, or any agency of the federal government.
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1. SUMMARY OF STANDARDS AND RESULTS

1.1.Description of Standards and Results

The EUT has been tested according to the applicable standards as referenced below.

EMISSION
Description of Test Item Standard Results
2.1046(a)
Effective Isotropic Radiated Power 22.913(a) PASS
24.232(b)
out of Band Emissi 2.1051
ut of Band Emissions at
22.917(a PASS
antenna Terminals and Band Edge (@)
24.238(a)
99% & 26dB Occupied Bandwidth 2.1049(h) PASS
2.1046(a)
RF Output Power 22.913(a) PASS
24.232(b)
2.1053
Field Strength of Spurious Emissions 22.917(a) PASS
24.238(a)
Frequency Stability vs. 22.355
q Y / PASS
Temperature and Voltage 24.235
Modulation characteristics 2.1047 PASS

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F16080
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2. GENERAL INFORMATION
2.1.Description of Device (EUT)

Product
Model No.

FCCID

Operating Frequency

Antenna Type and Gain

Applicant

Manufacturer

Date of Test
Date of Receipt

Sample Type

Segment Control Unit

LCN7700

2AGBW-LCN7700

WCDMA/ HSPA

Band 2: Uplink:1850-1910MHz
Downlink:1930-1990MHz

Band 5: Uplink:824-849MHz
Downlink:869-894MHz

Smart Disc Antenna, 3.15dBi

Philips lighting (China) Investment Co., Ltd.

Room 212, Block 2, Nanhai Ecool No.6 Xing Hua Road,

She Kou, Shenzhen, China

Philips lighting (China) Investment Co., Ltd.

Room 212, Block 2, Nanhai Ecool No.6 Xing Hua Road,

She Kou, Shenzhen, China

Mar.21~Apr.06, 2016

Mar.19, 2016

Prototype production

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F16080
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2.2.Block diagram of connection between the EUT and simulators

EUT

DC Mains

(EUT: Segment Control Unit)

2.3.Test Information

Test Mode Frequency (MHz) CH
2 e
Band 2
1907.6 9538
WCDMA 06 e
Band 5 :
846.6 4233
1852.4 9262
HSPA
Band 2 1880 9400
1907.6 9538
826.4 4132
i 836.6 4183
846.6 4233

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F16080
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2.4.Test Facility

Site Description

Name of Firm :Audix Technology (Shenzhen) Co., Ltd.
No. 6, Kefeng Road, Science & Technology
Park, Nanshan District , Shenzhen,
Guangdong, China

3m Anechoic Chamber . Certificated by FCC, USA
Registration Number: 90454
Valid Date: Jul.12, 2017

3m & 10m Anechoic Chamber : Certificated by FCC, USA
Registration Number: 794232
Valid Date: Jul.12, 2017

RF Anechoic Chamber : Dimensions are:
[L]10m x [W]5.5m x [H]5m

EMC Lab. . Certificated by DAKKS, Germany
Registration No: D-PL-12151-01-00
Valid Date: Dec.15, 2016

Accredited by NVLAP, USA
NVLAP Code: 200372-0
Valid Date: Mar.31, 2017

2.5.Measurement Uncertainty (95% confidence levels, k=2)

Test Item Uncertainty
Uncertainty for Radiated Spurious 3.6dB
Emission test in RF chamber '
Uncertainty for Conduction Spurious 5 0dB
emission test '
Uncertainty for Output power test 0.8dB
Uncertainty for Power density test 2.0dB
Uncertainty for Frequency range test 7x10°
Uncertainty for Bandwidth test 83 kHz
Uncertainty for DC power test 0.1%
Uncertainty for test site temperature and 0.6
humidity 3%

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F16080
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3. EFFECTIVE ISOTROPIC RADIATED POWER
3.1.Test Equipment

Item Equipment Manufacturer | Model No. Serial No. Last Cal. |Cal. Interval
1. Spectrum Analyzer Agilent E4446A US44300459 | Apr.28,15 1 Year
2. Preamplifier Agilent 8449B 3008A02495 | Apr.28,15 1 Year
3. Preamplifier Agilent 8447D 2944A11159 | Apr.28,15 1Year
4. Horn Antenna ETS 3115 9510-4877 Oct.15,15 1 Year
5. Bi-log Antenna TESEQ CBL6112D 25237 Jun.30,15 1 Year

6. | Antennaand turn CT SC100 CT-0091 N/A N/A
table controller

SUCOFLEX1|274094/4+2861
7. RF Cable Hubersuhner 04/102 0/2 Apr.28,15 1 Year

8. Test Software AUDIX e3 6.2009-5-21a(n) N/A N/A

Note: N/A means Not applicable.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F16080



®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:2AGBW-LCN7700 page  3-2

3.1.Limit

22.913(a) Mobile station are limited to 7W ERP.
Part 24.232(b) Mobile station are Limited to 2W EIRP.

3.2.Test Procedure:

The EUT was placed on a non-conductive turntable using a non-conductive support. The
radiated emission at the fundamental frequency was measured at 3 m with a test antenna
and EMI spectrum analyzer. During the measurement, the EUT was communication with
the station. The highest emission was recorded with the rotation of the turntable and
lowering of the test antenna from 4m to 1m. The reading was recorded and the field
strength(E in dBuV/m) was calculated.

ERP in frequency band 824.2-848.8MHz were measured using substitution method. The
EUT was replaced by dipole antenna connected, the S.G. output was recorded and ERP was
calculated as follow:

EIRP in frequency band 1850.2-1909.8MHz were measured using a substitution method.
The EUT was replaced by a horn antenna connected, the S.G. output was recorded and
EIRP was calculated as follows:

ERP=S.G. output (dBm) + Antenna Gain (dBd) - Cable Loss(dB)
EIRP=S.G. output (dBm) + Antenna Gain (dBi) - Cable Loss(dB)
dBd=dBi-2.15dB

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F16080
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3.3.Test Results

EUT: Segment Control Unit

M/N: LCN7700

Test date: 2016-04-08 Pressure: 101.8£1.0 kpa Humidity: 53.5£3.0%
Tested by: Alice_Yang Test site: RF site Temperature:23.4+0.6

WCDMA Band 2

Test Result

The RBW,VBW of SPA for frequency

Below 1GHz was RBW=300KHz,VBW=1MHz;
Above 1GHz was RBW=1MHz,VBW=3MHz;

SPA | Receive | Receive
Test Frequency CH Antenna Reading | Antenna Cable | Field Strength
Mode (MHz) Pol. (dBuv) | Factor Loss (dBuv/m)
(dB/m) (dB)
\% 105.47 27.24 5.90 138.61
1852.4 | 9262
H 103.91 27.24 5.90 137.05
WCDMA 1880 0400 \% 104.53 27.34 5.93 137.80
Band 2
H 101.62 27.34 5.93 134.89
\% 104.21 27.45 6.00 137.66
1907.6 | 9538
H 105.78 27.45 6.00 139.23
S.G.output Antenna Gain Tx Cable loss Result Limit
(dBm) (dBi) (dB) FREUEIRE | e rpEIRP(EBM)
(dBm)
25.83 3.15 6.11 22.87 33
24.90 3.15 6.11 21.94 33
26.19 3.15 6.19 23.15 33
25.92 3.15 6.19 22.88 33
24.86 3.15 6.23 21.75 33
24.67 3.15 6.23 21.56 33

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F16080
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WCDMA Band 5

Test Result

The RBW,VBW of SPA for frequency

Below 1GHz was RBW=300KHz,VBW=1MHz;
Above 1GHz was RBW=1MHz,VBW=3MHz;

SPA Receive | Receive
Test Frequency CH Antenna Reading | Antenna Cable | Field Strength
Mode (MHz) Pol. (dBuv) | Factor Loss (dBuv/m)
(dB/m) (dB)
\% 111.39 21.16 3.88 136.43
826.4 4132
H 109.90 21.16 3.88 134.94
WCDMA \% 114.27 21.27 3.88 139.42
Band 5 836.6 4183
H 112.15 21.27 3.88 137.30
\% 114.25 21.33 3.92 139.50
846.6 4233
H 112.60 21.33 3.92 137.85
S.G.output Antenna Gain Tx Cable loss Result Limit
ERP/EIRP
(dBm) (dBd) (dB) (dBm) ERP/EIRP(dBm)
32.28 1 3.68 29.60 38.45
32.14 1 3.68 29.46 38.45
32.62 1 3.74 29.88 38.45
32.54 1 3.74 29.80 38.45
32.73 1 3.74 29.99 38.45
32.22 1 3.74 29.48 38.45
Conclusion: PASS

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F16080
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EUT: Segment Control Unit

M/N: LCN7700

Test date: 2016-04-08

Pressure: 101.8+1.0 kpa

Humidity: 53.5+3.0%

Tested by: Alice_Yang

Test site: RF site

Temperature:23.4+0.6

HSPA Band 2
Test Result

The RBW,VBW of SPA for frequency
Below 1GHz was RBW=300KHz,VBW=1MHz;
Above 1GHz was RBW=1MHz,VBW=3MHz;

SPA | Receive | Receive
Test Frequency CH Antenna Reading | Antenna Cable | Field Strength
Mode (MHz) Pol. (dBuv) | Factor Loss (dBuv/m)
(dB/m) (dB)
\/ 105.51 27.24 5.90 136.65
1852.4 | 9262
H 100.72 27.24 5.90 134.80
HSPA L850 8400 Vv 104.96 27.34 5.93 136.23
Band 2
H 101.12 27.34 5.93 133.32
\/ 105.40 27.45 6.00 135.20
1907.6 | 9538
H 104.88 27.45 6.00 134.39
S.G.output Antenna Gain Tx Cable loss Result Limit
(dBm) (dB) (dB) EREEIRP | ERp/EIRP(B
(dBm) (dBm)
25.64 3.15 6.11 22.68 33
24.55 3.15 6.11 21.59 33
26.14 3.15 6.19 23.10 33
25.50 3.15 6.19 22.46 33
24.83 3.15 6.23 21.72 33
24.26 3.15 6.23 21.15 33

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F16080
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HSPA Band 5

Test Result

The RBW,VBW of SPA for frequency

Below 1GHz was RBW=300KHz,VBW=1MHz;
Above 1GHz was RBW=1MHz,VBW=3MHz;

SPA Receive | Receive
Test Frequency CH Antenna | Reading | Antenna Cable | Field Strength
Mode (MH2z) Pol. (dBuv) | Factor Loss (dBuv/m)
(dB/m) (dB)
\% 112.26 21.16 3.88 137.30
826.4 4132
H 109.77 21.16 3.88 134.81
HSPA \% 112.82 21.27 3.88 137.97
Band 5 836.6 4183
H 110.58 21.27 3.88 135.73
\% 112.42 21.33 3.92 137.67
846.6 4233
H 111.08 21.33 3.92 136.33
S.G.output Antenna Gain Tx Cable loss Result Limit
(dBm) (dBd) (dB) EREEIRP | erp/EIRP(GBM)
(dBm)
32.21 1 3.68 29.53 38.45
31.09 1 3.68 28.41 38.45
32.36 1 3.74 29.62 38.45
31.75 1 3.74 29.01 38.45
32.39 1 3.74 29.65 38.45
31 1 3.74 28.26 38.45
Conclusion: PASS

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F16080
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4. OUT OF BAND EMISSIONS AT ANTENNA
TERMINALS AND BAND EDGE

4.1.Test Equipment

Iltem| Equipment Manufacturer Model No. Serial No. Last Cal. Cal.
Interval

1. Spectrum Agilent N9030A MY51380221 | Oct.17,15 1Year

2. Spectrum Agilent E4446A US44300459 | Apr.28,15 1 Year

3, A?zegé‘gt)or Agilent 8491B MY39262165 | Apr.28,15 | 1 Year

4. RF Cable Marvelous | op) 4oo105FLEX|  NO.L Oct.17,15 | 1 Year

Microwave Inc
5. HF Cable Hubersuhner Sucoflex104 274094/4 Apr.28,15 1 Year
4.2.Limit

FCC part 22.917(a), 24.238(a) the magnitude of each spurious and harmonic emission that
can be detected when the equipment is operated under the conditions specification in the
instruction manual and/or alignment procedure, shall not be less than 43+10log(Mean
power in watts) dBc below the mean power output outside a license’s frequency
block(-13dBm).

4.3.Test Procedure

The RF output of the transceiver was connected to a spectrum analyzer through
appropriate attenuation. The resolution bandwidth of spectrum analyzer was set at 1IMHz,
sufficient scans were taken to show the out of band Emission is any up to 10th harmonic.
For the out of band: set RBW, VBW=1MHz, stat=30MHz, stop= 10 th harmonic. Limit=
-13dBm Band Edge requirements: In 1Mhz bands immediately outside and adjacent to the
frequency block, a resolution bandwidth of at least 1 % of bandwidth of fundamental
emission of the transmitter any be employed to measure the out of band emission.
Limit=-13dBm.

4.4.Test result
PASS (The testing data was attached in the next pages.)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F16080
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WCDMA
Band 2
CH 9262

lqil.-n[ Spaescirum Analyner - Swopl SA
Peak Search

Marker 1 862.211500000 MHz ) Avg Type: Log-Fwr
PH: Fast v Trig: Free Run A g|Hold:= 100100

|F Gain:Low ™ #iuzen: 30 4B
NextPeak

Ref Difset 4 dB
Ref 20,00 dBm

Next Pk Right

Mkr—RefLwvl

Start 30.0 MHz Stop 1.0000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 93.3 ms (40001 pts)

lqil.-n[ Spaescirum Analyner - Swopl SA
Peak Search

Avg Type: Log-Pwr
PHO: Fast v Trig: Free Run A g|Hold:= 100100
#htan: 30 dB

Marker 1 1.850993750000 GHz

IFUuin:Luw+

: aEn ag W= Next Peak
Ref Offset 4 dB MEr1 1 d,'l',"[], IL'Ir:-l [1t|;_-
Ref 20,00 dBm 12.718 dBm

i
_ Next Pk Right

Mkr—RefLwvl

Start 1.000 GHz Stop 12.750 GHz
#Res BW 100 kHz #VEW 300 kHz Sweep 1.13 s (40001 pts)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F16080
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BB Agilent Spectium Anabyeer - Swerpt 54

05:14:27 FM Har 23, 2016

o
Marker 1 18.377581712452 GHz . Ave Type: Log-Pwr _mﬂ

PHO: Fast Ly 17ig: Free Run Avg|Held:>100/100
NextPeak

IF Ganin: Lo #Atten: 20 dB

Ref Offzet 14 dB Mkr1 1E.r.'_"-}'_7r"1_6 Gf—Jz
Ref 14.00 dBm 49.083 dBm

Next Pk Right
|
Next Pk Left
| i———|

Marker Delta

Start 12.750 GHz Stop 20.000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 23.94 ms (9975 pts)

CH 9400

lqﬁun[ Spaescirum Analyner - Swopl SA

Marker 1 895.264250000 MHz ) Avg Type: Log-Pwr T ] Peak Search
PHO: Fast Ly Trig: Free Run A g|Hold:= 100100 &
IF GiavimiLow #Artan: 30 4B

NextPeak
Ref Difset 4 dB

Ref 20,00 dBm

Next Pk Right

Mkr—RefLwvl

Start 30.0 MHz Stop 1.0000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 93.3 ms (40001 pts)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F16080
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lqﬁun[ Spaescirum Analyner - Swopl SA

Marker 1 1.8789300000000 GHz

PHO: Fast v Trig: Free Run

-
IF GaaimiL o #Aan: 30 dE

Ref Difset 4 dB
Ref 20,00 dBm

*I

Start 1.000 GHz
#Res BW 100 kHz

#VEW 300 kHz

M 5 120 Bl M 21, 016
Avg Type: Log-Pwr THack | i
A g|Hold:= 100100

Prak Search

Mkr1 1.878 90 GHz Next Peak
B.210dBm

Next Pk Right

Mkr—RefLwvl

Stop 12.750 GHz
Sweep 1.13 s (40001 pts)

BB Agilent Spectium Anabyzer - Swerpt 54

Marker 1 18.245287748145

Ref Offset 14 dB
Ref 14.00 dBm

Start 12.750 GHz
#Res BW 100 kHz

IFGain:Low

GHz

PHO: Fast

Trig: Free Run
#Atten: 20 dB

#VBW 300 kHz

Avg Type: L@IH-P'M
Awg|Hold:= 100100

Mkr1 18.245 3 NextPeak
49.016 dBm

P

Next Pk Right

IR

Next Pk Left

|

Marker Delta

Stop 20.000 GHz
Sweep 23.94 ms (9975 pts)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F16080
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CH 9538

lqil.-n[ Spaescirum Analyner - Swopl SA
Marker 1 797.755000000 MHz _ Avg Type: Log-Pur Mt
v Trig: Free Run A g|Hold:= 100100

PHO; Fast g
IF GaaimiL o #Aan: 30 dE
Y Next Peak

Ref Difset 4 dB
Ref 20,00 dBm

Next Pk Right

Mkr—RefLwvl

Start 30.0 MHz Stop 1.0000 GHz
Sweep 93.3 ms (40001 pts)

#Res BW 100 kHz #VEW 300 kHz

lqil.-n[ Specirum Analyner - Swipl 54
Peak Search

Marker 1 1.906B06250000 GHz ) Avg Type: Log-Puar
PHO: Fast L) Trig: Free Run Avg|Hoeld:>100/100 /

#ittan: 30 dB s
Next Peak

|F Gravim: Lo
Ref Offset 4 dB MEkr1 1.5 1 F Hz
Ref 20,00 dBm 12 5 dBm

Iy
Next Pk Right

Mkr—RefLvl

Start 1.000 GHz Stop 12.750 GHz
Sweep 1.13 s (40001 pts)

#Res BW 100 kHz

#VEW 300 kHz

Report No. ACS-F16080
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BB Agilent Spectium Anabyzer - Swerpt 54

Marker 1 1?.34340585224 GHz
PHO: Fast
IF Gl Low

Trig: Free Run
#Atten: 20 dB

Ref Offset 14 dB
Ref 14.00 dBm

Start 12.750 GHz

#Res BW 100 kHz #VBW 300 kHz

M 05:15:59 P Mar 23, 2016
Avg Type: Log-Pwr TRALE
Awg|Hold:= 100100 i

MEkr1 17.

Stop 20.000 GHz
Sweep 23.94 ms (9975 pts)

e E—

NextPeak
R
Mext Pk Right

Next Pk Left

Marker Delta

Band 5
CH 4132

lqﬁun[ Spaescirum Analyner - Swopl SA

Marker 1 825.982000000 MHz

v Trig: Free Run
#ittan: 30 dB

PN Fast
|F Geaim;Low

Ref Difset 4 dB
Ref 20,00 dBm

Start 30.0 MHz

#Res BW 100 kHz #VEW 300 kHz

Avg Type: Log-Pwr
A g|Hold:= 100100

Stop 1.0000 GHz

Prak Search

Next Pk Right

Mkr—RefLwvl

Sweep 93.3 ms (40001 pts)

Audix Technology (Shenzhen) Co.,

Ltd. Report No. ACS-F16080
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lqil.-n[ Specirum Analyner - Swipl 54

Marker 1 4937425000000 GHz h Avg Type: Log-Pur .

PHO: Fast L, 1rig: Free Run Avg|Hold:» 100/100
|F Gain:Low #htan: 30 dB

NextPeak
Ref Diset 4 dB
Ref 20,00 dBm

Next Pk Right

Mkr—RefLvl

Start 1.000 GHz Stop 12.750 GHz
#Res BW 100 kHz #VEW 300 kHz Sweep 1.13 s (40001 pts)

CH 4183
‘Gi'-'"[ Spaescirum Analyner - Swopl SA

Marker 1 835.948750000 MHz - Avg Type: Log-Pur Peak Search

PHO; Fast L, 1rig: Free Run Avg|Hold:== 100/100
|F Gain:Low #htan: 30 dB

NextPeak
Ref Difset 4 dB
Ref 20,00 dBm

Next Pk Right

Mkr—RefLwvl

Start 30.0 MHz Stop 1.0000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 93.3 ms (40001 pts)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F16080
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lqil.-n[ Spaescirum Analyner - Swopl SA

Marker 1 3.793562500000 GHz h Avg Type: Log-Pur Peak Search

PHO: Fast L, 1rig: Free Run Avg|Hold:== 100/100
|F Gain:Low #htan: 30 dB

Mkr1 2.793 56 GHz Next Peak

Ref OfMzet 4 dB gty .
Ref 20,00 dBm 9823 dBm

Next Pk Right

Mkr—RefLwvl

Start 1.000 GHz Stop 12.750 GHz
#Res BW 100 kHz #VEW 300 kHz Sweep 1.13 s (40001 pts)

CH 4233
‘Gi'-'"[ Specirum Analyner - Swipl 54

Marker 1 848.025250000 MHz - Avg Type: Log-Pur Peak Search

PHO; Fast L, 1rig: Free Run Avg|Hold:» 100/100
|F Gain:Low #htan: 30 dB
Ref Offset 4 dB Mkr1 ] A= Next Peak
Ref 20,00 dBm

Next Pk Right

Mkr—RefLvl

Start 30.0 MHz Stop 1.0000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 93.3 ms (40001 pts)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F16080
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FCC ID:2AGBW-LCN7700

lqil.-n[ Spaescirum Analyner - Swopl SA

Marker 1 3.711606250000 GHz _ Avg Type: Log-Pur Mt
PHO: Fast L) Trig: Free Run A g|Hold:= 100100

IF GrasimiLow #istan: 30 dB

NextPeak

Mkr1 3.711 61 GHz
=48,243 dBm

Ref Difset 4 dB
Ref 20,00 dBm
MNext PK Right

Mkr—RefLwvl

Stop 12.750 GHz
Sweep 1.13 s (40001 pts)

Start 1.000 GHz
#Res BW 100 kHz #VEW 300 kHz

HSPA
Band 2
CH 9262

lqil.-n[ Spaescirum Analyner - Swopl SA

Marker 1 925.698000000 MHz ) Avg Type: Log-Par Feak Search
PHO: Fast Ly Trig: Free Run A g|Hold:= 100100

IF GiavimiLow #fAstan: 30 dB M
, NextPeak

Ref Difset 4 dB
Ref 20,00 dBm
MNext PK Right

Mkr—RefLwvl

Stop 1.0000 GHz
Sweep 93.3 ms (40001 pts)

Start 30.0 MHz
#Res BW 100 kHz #VEW 300 kHz

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F16080
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lqﬁun[ Specirum Analyner - Swipl 54

Marker 1 1.852756250000 GHz h Avg Type: Log-Pur

Ref Diset 4 dB
Ref 20,00 dBm

*1

Start 1.000 GHz
#Res BW 100 kHz

-
IF GaaimiL o #Aan: 30 dE

Peak Search
PHO: Fast v Trig: Free Run Avg|Hoeld:>100/100

Mkri 1.852 76 GHz Next Peak
12

Next Pk Right

Mkr—RefLvl

Stop 12.750 GHz
#VBW 300 kHz Sweep 1.13 s (40001 pts)

BB Agilent Spectium Anabyeer - Swerpt 54

Marker 1 18.3397834°

Ref Offset 14 dB
Ref 14.00 dBm

Start 12.750 GHz
#Res BW 100 kHz

PHO: Fast
IF Gl Low

. AugT‘ype:L@.n-Pw T Rz R
Trig: Free Run Awg|Hold:= 100100 PE
#Atten: 20 dB PET

MEkr1 18.339 8 GHz NextPeak
49.123 dBm I

Next Pk Right
|
Next Pk Left
| i———|

Marker Delta

Stop 20.000 GHz
#VBW 300 kHz Sweep 23.94 ms (9975 pts)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F16080
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CH 9400

lqil.-n[ Spaescirum Analyner - Swopl SA
: = M 0T34 00 B M 21, 016
Marker 1 883.357500000 MHz Avyg Type: Log-Puar reace |G
PHO: Fast Ly Trig: Free Run A g|Hold:= 100100
IF GrasimiLow #Attan: 30 dB

Prak Search

T , NextPeak
Foef Offzet 4 dB MEr
Ref 20,00 dBm

Next Pk Right

Mkr—RefLwvl

Start 30.0 MHz Stop 1.0000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 93.3 ms (40001 pts)

lqil.-n[ Spaescirum Analyner - Swopl SA

Prak Search

Marker 1 1.87B606250000 GHz ) Avg Type: Log-Fwr
PHO: Fast v Trig: Free Run A g|Hold:= 100100

-
IF GaaimiL o #Aan: 30 dE

Mkr1 1.878 61 GHz Moot Peak

Ref Offzet 4 dB T
Ref 20,00 dBm 7.796 dBm

*‘ Next Pk Right

Mkr—RefLwvl

Start 1.000 GHz Stop 12.750 GHz
#Res BW 100 kHz #VEW 300 kHz Sweep 1.13 s (40001 pts)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F16080
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BB Agilent Spectium Anabyzer - Swerpt 54 = ;yl
L i il D505 41 PM Mar 23, 3006
Marker 1 18.826072789252 m W FreeRun g:ﬁpﬁﬁfﬂﬁwm =
IF Ganin: Lo #Atten: 20 dB BT
Next Peak

Ref Offset 14 dB
Ref 14.00 dBm

Start 12.750 GHz

#Res BW 100 kHz #VBW 300 kHz

Mkr1 18.826 1 GHz

49.884 dBm
R
Mext Pk Right
[
Mext Pk Left
| PSR—

Marker Delta

Stop 20.000 GHz
Sweep 23.94 ms (9975 pts)

CH 9538

lqﬁun[ Spaescirum Analyner - Swopl SA

Marker 1 589.981000000 MHz
P Fast

v Trig: Free Run
.
|F Geaim;Low

#ittan: 30 dB

Ref Difset 4 dB
Ref 20,00 dBm

Start 30.0 MHz

#Res BW 100 kHz #VEW 300 kHz

Avg Type: Lvug.-F‘wr Peak Search

A g|Hold:= 100100

NextPeak
S dBm

Next Pk Right

Mkr—RefLwvl

Stop 1.0000 GHz
Sweep 93.3 ms (40001 pts)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F16080
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lqﬁun[ Specirum Analyner - Swipl 54

Ref Diset 4 dB
Ref 20,00 dBm

‘_1

Start 1.000 GHz
#Res BW 100 kHz

Marker 1 1.908275000000 GHz

PHO: Fast v Trig: Free Run

-
IF GaaimiL o #Aan: 30 dE

#VEW 300 kHz

M D022 P My 21, 016
Avg Type: LogPwr T i
Avg|Hoeld:>100/100

Prak Search

Mkr1 1.9¢ NextPeak

11.033 dBm

Next Pk Right

Mkr—RefLvl

Stop 12.750 GHz
Sweep 1.13 s (40001 pts)

BB Agilent Spectium Anabyzer - Swerpt 54

Marker 1 18.222754160818

Ref Offset 14 dB
Ref 14.00 dBm

Start 12.750 GHz
#Res BW 100 kHz

IFGain:Low

GHz

PHO: Fast

Trig: Free Run
#Atten: 20 dB

#VBW 300 kHz

o i

Mkri1 18.222 8 GHz NextPeak
20.067 dBm

P

Next Pk Right

Avg Type: L@IH-P'M
Awg|Hold:= 100100

Next Pk Left

Marker Delta

Stop 20.000 GHz
Sweep 23.94 ms (9975 pts)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F16080
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Band 5
CH 4132

lqil.-n[ Specirum Analyner - Swipl 54
80 20 P M 21, 016
TELAS n

Prak Search

Marker 1 825.860750000 MHz ) Avg Type: Log-Puar
PH: Fast v Trig: Free Run Avg|Hoeld:>100/100

IF GiavimiLow ™ #Amen: 30 dE

Ref Offset 4 dB Mkr1 825.861 MHz NextPeak

Ref 20.00 dBm 14.182 dBm
.‘\1

| MNext Pk Right

Mkr—RefLvl

Start 30.0 MHz Stop 1.0000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 93.3 ms (40001 pts)

lqil.-n[ Specirum Analyner - Swipl 54
Peak Search

Marker 1 3.738337500000 GHz _ h Avg Typs: Lag-Pur
PHO: Fast v Trig: Free Run Avg|Hoeld:>100/100

-
IF GaaimiL o #Aan: 30 dE

NextPeak

Ref Diset 4 dB
Ref 20,00 dBm

Next Pk Right

Mkr—RefLvl

Start 1.000 GHz Stop 12.750 GHz
#Res BW 100 kHz #VEW 300 kHz Sweep 1.13 s (40001 pts)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F16080
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CH 4183
‘Gi'-'"[ Spaescirum Analyner - Swopl SA

Marker 1 835.730500000 MHz ) Avg Type: Log-Pwr Peak Search
PHO: Fast ) Trig: Free Run Avg|Hald:= 100100
IF GaaimiL o #Aan: 30 dE

NextPeak
Ref OfMset 4 dB
Ref 20.00 dBm

Next Pk Right

Mkr—RefLwvl

Start 30.0 MHz Stop 1.0000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 93.3 ms (40001 pts)

lqil.-n[ Spaescirum Analyner - Swopl SA

Prak Search

Marker 1 3.B06781250000 GHz ) Avg Type: Log-Fwr
PHO: Fast v Trig: Free Run A g|Hold:= 100100

-
IF GaaimiL o #Aan: 30 dE

; e TE M NextPeak
Foef Offzet 4 dB MEr1 )
Ref 20,00 dBm

Next Pk Right

Mkr—RefLwvl

Start 1.000 GHz Stop 12.750 GHz
#Res BW 100 kHz #VEW 300 kHz Sweep 1.13 s (40001 pts)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F16080
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CH 4233

lqil.-n[ Specirum Analyner - Swipl 54

Marker 1 848.146500000 MHz )
PHO: Fast Ly Trig: Free Run
IF GiavimiLow #fAstan: 30 dB

Ref Diset 4 dB
Ref 20,00 dBm

Start 30.0 MHz
#Res BW 100 kHz #VEW 300 kHz

Avg Type: LogPwr
Avg|Hoeld:>100/100

Mkr1

Stop 1.0000 GHz
Sweep 93.3 ms (40001 pts)

Prak Search

NextPeak

Next Pk Right

Mkr—RefLvl

lqil.-n[ Spaescirum Analyner - Swopl SA

Marker 1 5.078425000000 GHz .
PHO: Fast Ly Trig: Free Run
IF GiavimiLow #fAstan: 30 dB

Ref Difset 4 dB
Ref 20,00 dBm

Start 1.000 GHz
#Res BW 100 kHz #VEW 300 kHz

Avg Type: Log-Pwr
A g|Hold:= 100100

Stop 12.750 GHz
Sweep 1.13 s (40001 pts)

Prak Search

NextPeak

Next Pk Right

Mkr—RefLwvl

Audix Technology (Shenzhen) Co., Ltd.
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WCDMA
Band 2

lq-ill.-nl Spaescirum Analyner - Swopl SA

Center Freq 1.850000000 GHz . Avg Type: Log-Pur
PN Wide v Trig: Free Run A g|Hold:= 100100

-
IF GaaimiL ow #Aan: 30 dE

Ref DfTset 4 dB

Ref 20,00 dBm 1.634 dBm

Center Freq

1.BE0000000 GHz
| |

StartFreq

1848000000 GHz

| EE e e ]

Stop Freq
1861000000 GHz
e

CF Step

200000 kHz
Auto Man
|

Freq OfTset
0 Hz

Center 1.850000 GHz Span 2.000 MHz
#Res BW 51 kHz #VBW 200 kHz Sweep 1.00 ms (1001 pts)

lq-ill.-nl Spaescirum Analyner - Swopl SA

Center Freq 1.910000000 GHz . Avg Type: Log-Pur
PN Wide v Trig: Free Run A g|Hold:= 100100

-
IF GaaimiL ow #Aan: 30 dE

Ref DfTset 4 dB

Ref 20,00 dBm 3 _

Center Freq
1.910000000 GHz

StartFreq
1508000000 GHz

|
Stop Freq
1.811000000 GHz

e

CF Step
200000 kHz
Mam

Freq OfTset
0 Hz

Center 1.910000 GHz Span 2.000 MHz
#Res BW 51 kHz #VBW 200 kHz Sweep 1.00 ms (1001 pts)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F16080
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Band 5

lq-ill.-nl Specirum Analyner - Swipl 54
F DP9 P My 21, 016

THAL

Center Freq 824.000000 MHz . Avg Type: Log-Pur
PR Wide v Trig: Free Run Avg|Hoeld:>100/100 B

-
IF GaaimiL ow #Aan: 30 dE

Ref Diset 4 dB
Ref 20,00 dBm

Center Freq
B24.000000 MHz

StartFreq
B23.000000 MHz

Stop Freq
826.000000 MHz

CF Step
200000 kHz

Auto Man

Freq Ofset
0 Hz

Center 24.000 MHz Span 2.000 MHz
#Res BW 51 kHz #VBW 200 kHz Sweep 1.00 ms (1001 pts)

lq-ill.-nl Spaescirum Analyner - Swopl SA

Center Freq 849.000000 MHz . Avg Type: Log-Pur
PR Wide v Trig: Free Run A g|Hold:= 100100

-
IF GaaimiL ow #Aan: 30 dE

Ref Offset 4 dB Mkr1 ] .
Ref 20,00 dBm > T | —

Center Freq
B45.000000 MHz

StartFreq
B48.000000 MHz

e
Stop Freq
860000000 MHz

PR
CF Step
200,000 kHz

Auto Man
(R

Freq OfTset
0 Hz

Center 849.000 MHz Span 2.000 MHz
#Res BW 51 kHz #VBW 200 kHz Sweep 1.00 ms (1001 pts)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F16080
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HSPA
Band 2

lq-ill.-nl Spaescirum Analyner - Swopl SA

Center Freq 1.850000000 GHz . Avg Type: Log-Pur
PN Wide v Trig: Free Run Avg|Hoeld:>100/100

IF Geanimi Loy ™ Amen: 30 4B
Ref DiTset 4 dB Mkr1 1 ) 0 .
Ref 20.00 dBm 24,762 dB

Center Freq
1.860000000 GHz

StartFreq
1848000000 GHz

|
Stop Freq
1861000000 GHz
e

CF Step

200000 kHz
Auto Man
|

Freq OfTset
0 Hz

Center 1.850000 GHz Span 2.000 MHz
#Res BW 51 kHz #VBW 200 kHz Sweep 1.00 ms (1001 pts)

lq-ill.-nl Spaescirum Analyner - Swopl SA

Center Freq 1.910000000 GHz . Avg Type: Log-Pur
PN Wide v Trig: Free Run A g|Hold:= 100100

-
IF GaaimiL ow #Aan: 30 dE

Ref DfTset 4 dB

Ref 20,00 dBm . dBm

Center Freq
1.910000000 GHz

StartFreq
1508000000 GHz

|
Stop Freq
1.811000000 GHz

e

CF Step
200000 kHz
Mam

Freq OfTset
0 Hz

Center 1.910000 GHz Span 2.000 MHz
#Res BW 51 kHz #VBW 200 kHz Sweep 1.00 ms (1001 pts)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F16080




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:2AGBW-LCN7700 page 4-20

Band 5

lq-ill.-nl Spaescirum Analyner - Swopl SA

Center Freq 824.000000 MHz . Avg Type: Log-Pur
PR Wide v Trig: Free Run A g|Hold:= 100100

-
IF GaaimiL ow #Aan: 30 dE

Ref Difset 4 dB
Ref 20,00 dBm

B24.000000 MHz

StartFreq
B23.000000 MHz

Stop Freq
826.000000 MHz

CF Step
200000 kHz

Auto Man

Freq OfTset
0 Hz

Center 24.000 MHz Span 2.000 MHz
#Res BW 51 kHz #VBW 200 kHz Sweep 1.00 ms (1001 pts)

lq-ill.-nl Spaescirum Analyner - Swopl SA

I " SHEEINT H (065152 6l Mar 21, 2016 P
Center Freq 849,000000 MHz Avg Type: Log-Pur TRACE requency
PHO: Wide v Trig: Free Run Ay g|Hold:= 1004100 TYPE
#Aten: 30 dB DET

4
IFGalm:Lma

Ref Offset 4 dB

Ref 20,00 dBm | ——

Center Freq
B49 000000 MHz

StartFreq
848000000 MHZ

|
Stop Freq
BED.ODOODD MHz
| ———]

CF Step
200.000 KHz
Aute Man

Freq Offset
0Hz

Center $49.000 MHz Span 2.000 MHz
#Res BW 51 kHz #VYBW 200 kHz Sweep 1.00 ms (1001 pts)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F16080
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5. 99% & 26dB Occupied Bandwidth Test
5.1.Test Equipment

Item Equipment Manufacturer Model No. Serial No. Last Cal. |Cal. Interval

1. Spectrum Agilent E4446A US44300459 | Apr.28,15 1 Year

2. Spectrum Agilent N9030A MY51380221 | Oct.18,15 1Year

3. |Attenuator (20dB) Agilent 8491B MY39262165 | Apr.28,15 1 Year

4 RF Cable Marvelous oo 40o105F EX|  NO.L Oct.17.15 | 1 Year
Microwave Inc

5.2.Test Procedure

The EUT output RF connector was connected with a short a cable to the spectrum analyzer,
RBW was set to about 1% of emission BW, VBW>=3 times RBW, 99% bandwidth were
measured, the occupied bandwidth is the delta frequency between the two points where the
display line intersects the signal trace.

5.3.Test Results
99% Bandwidth

EUT: Segment Control Unit
M/N: LCN7700
Test date: 2016-03-21 Pressure: 102.4+1.0 kpa Humidity: 52.6+3.0%
Tested by: Alice_Yang Test site: RF site Temperature:22.8+0.6
99% Bandwidth
Test Mode CH Fr(e'\(jlt:_(le;)cy MHz (Ik'm;t)
WCDMA HSPA
CH9262 1852.4 4.1557 4.1554 N/A
Band2 | CH9400 | 1880.0 4.1705 41771 N/A
CH9538 1907.6 4.1459 4.1531 N/A
CH4132 826.4 4.1661 4.1693 N/A
Band 5 CH4183 836.6 4.1451 4.1483 N/A
CH4233 846.6 4.1562 4.1646 N/A
Conclusion PASS

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F16080
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26dB bandwidth

EUT: Segment Control Unit

M/N: LCN7700

Test date: 2016-03-21

Pressure: 102.4+1.0 kpa

Humidity: 52.6+3.0%

Tested by: Alice_Yang

Test site: RF site

Temperature:22.8+0.6

26dB bandwidth
Test Mode CH Frf&lﬁg)cy MHz (LKHIII];t)
WCDMA HSPA
CH9262 1852.4 4671 4.672 N/A
Band 2 CH9400 1880.0 4.694 4678 N/A
CH9538 1907.6 4.672 4.673 N/A
CH4132 826.4 4.669 4671 N/A
Band 5 CH4183 836.6 4.659 4.662 N/A
CH4233 846.6 4673 4672 N/A
Conclusion PASS

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F16080
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WCDMA
Band 2

Agilent Spectrum Analyzer - Ocoupiced BW

Center Freq 1.852400000 GHz

4
BlFGmincl o

T Trig: Fres Run

Center Freq: 1.852400000 GHz Frequency
Avg|Hold=100/100

#Atten: 30 dB Radio Device: BTS

Ref Dffset 4 dB
Rerl 30.00 dEBm

Center Freq
1. 852400000 GHz

e T I L B

Res BW 100 kHz

QOccupied Bandwidth

Span 10 MHzJFYF
#VBW 300 kHz Sweep 5 ms

Total Power 24.0 dBm

4.1557 MHz

Transmit Freq Error
* dB Bandwidth

uss i Alignment Completed

=10.787 kHz
4.671 MHz

OBW Power
x dB

89.00 %
-26.00 dB

Agilent Spectrum Analyzer - Ocoupiced BW

Center Freq 1.880000000 GHz

Al Gamincl o

= LIRS0 Pl M 21, X018
Center Freq: 1.360000000 GHz Radio Std: None
Trig: Free Run Avg|Hold=100/100

#Atten: 30 dB Radio Device: BTS

Ref Dffset 4 dB
Rerl 30.00 dEBm

Res BW 100 kHz

QOccupied Bandwidth

T et

#VBW 300 kKHz

Total Power

4.1705 MHz

Transmit Freq Error
* dB Bandwidth

5505

8.716 kHz
4.694 MHz

OBW Power
x dB

89.00 %
-26.00 dB

STATUS

Audix Technology (Shenzhen) Co., Ltd.
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Agilent Spectrum Analyzer - Ocoupiced BW

! L = il 5112 P M 21, X018
Center Freq 1.907600000 GHz Center Freq: 1.907600000 GHz Radio Std: None

s Trig:Free Run Ay g|Hold:> 100100
#lF Gaincl o #Atten: 30 dB Radio Device: BTS

Ref Dffset 4 dB
Rerl 30.00 dEBm

Res BW 100 kHz #VBW 300 kKHz

Occupied Bandwidth Total Power 21.6 dBm
4.1459 MHz

Transmit Freq Error =28 Hz OBW Power 88.00 %

% dB Bandwidth 4.672 MHz xdB -26.00 dB

5505 STATUS

Band 5

Agilent Spectrum Analyzer - Ocoupiced BW
L RF =4 i 5350 P Mar 21, 2018
Center Freq B26.400000 MHz Center Freq: 826.400000 MHz Radio Std: None
s Trig:Free Run Avg|Hold=100/100
SlFGaincl o #Asten: 30 4B Radio Device: BTS

Ref Dffset 4 dB
Rerl 30.00 dEBm

- . Center Freq
I_ﬁ_ﬁ._-—.-;-m..u- ot T I N P e 1\-1-.-._“_1. | B2B. 400000 MHz

Center 826.4 MHz Span 10 MHz{w
Res BW 100 kHz #VBW 300 kHz Sweep 5 ms

Occupied Bandwidth Total Power 30.4 dBm
4.1661 MHz

Transmit Freq Error 1.881 kHz OBW Power 88.00 %

% dB Bandwidth 4.669 MHz xdB -26.00 dB

5505 STATUS

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F16080
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Agilent Spectrum Analyzer - Ocoupiced BW

Center Freq 836.600000 MHz

4
BlFGmincl o

T Trig: Fres Run

Center Freq: 836.600000 MHz
Avg|Hold=100/100
#Asten: 30 4B

(L] el M 21, X018
Radio Std: None

Radio Device: BTS

Ref Dffset 4 dB
Rerl 30.00 dEBm

S T Ly —

Center £36.6 MHz
Res BW 100 kHz

QOccupied Bandwidth

#VBW 300 kKHz

Total Power

4.1451 MHz

Transmit Freq Error
* dB Bandwidth

5505

=8.323 kHz
4.658 MHz

OBW Power
x dB

STATUS

-26.00 dB

Center Freq
B35 800000 MHz

88.00 %

Agilent Spectrum Analyzer - Ocoupiced BW

Center Freq 846,600000 MHz

4
BlFGmincl o

T Trig: Fres Run

Center Freq: 846.600000 MHz
Avg|Hold=100/100
#Asten: 30 4B

T35 1 50 P Mar 21, X018

Radio Std: Mone Frequency

Radio Device: BTS

Ref Dffset 4 dB
Rerl 30.00 dEBm

Center 846.6 MHz
Res BW 100 kHz

QOccupied Bandwidth

s 1 | e, | I

#VBW 300 kKHz

Total Power

4.1562 MHz

Transmit Freq Error
* dB Bandwidth

5505

12,142 kHz
4.673 MHz

OBW Power
x dB

STATUS

-26.00 dB

Center Freq
B48 800000 MHz

et bl

88.00 %
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HSPA
Band 2

Agilent Spectrum Analyzer - Ocoupiced BW

: [T EMEEINT H 0651 6% Mar 21, X116
r i - Frequen
Center Freq 1.852400000 GHz Center Freq: 1.852400000 GHz Radio Std: None ©q c¥
s Trig:Free Run Ay g|Hold:> 100100
SlFGaincl o #Atten: 30 dB Radio Device: BTS

Ref Dffset 4 dB
Rerl 30.00 dEBm

Center Freq
1. 852400000 GHz

P et i L S SV ERS

Res BW 100 kHz #VBW 300 kKHz

Occupied Bandwidth Taotal Power 23.4 dBm
4.1554 MHz

Transmit Freq Error =14.135 kHz OBW Power 88.00 %

% dB Bandwidth 4.672 MHz xdB -26.00 dB

5505 STATUS

Agilent Spectrum Analyzer - Ocoupiced BW
L RF =4 i R 135 6 M 2, 018
Center Freq 1. 880000000 GHz Center Freq: 1.360000000 GHz Radio Std: None
s Trig:Free Run Ay g|Hold:> 100100
SlFGaincl o #Atten: 30 dB Radio Device: BTS

Ref Dffset 4 dB
Rerl 30.00 dEBm

e o IR L L e
"

e
gl T T

e A

Span 10 MHzJFYF
Res BW 100 kHz #VBW 300 kHz Sweep 5 ms

Occupied Bandwidth Total Power 23.0 dBm
41771 MHz

Transmit Freq Error 13.528 kHz OBW Power 88.00 %

% dB Bandwidth 4.678 MHz xdB -26.00 dB

5505 STATUS

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F16080
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Agilent Spectrum Analyzer - Oooupicd BW

L RF =4 i D15 10 F Mo 2], 018
Center Freq 1.907600000 GHz Center Freq: 1.907600000 GHz Radio Std: None
s Trig:Free Run Ay g|Hold:> 1007100
SlFGaincl o #Atten: 30 dB Radio Device: BTS

Ref Dffset 4 dB
Rerl 30.00 dEm

e i et L L

Span 10 MHz{w

Res BW 100 kHz #VBW 300 kHz Sweep 5 ms
Occupied Bandwidth Tatal Power 21.0 dBm
4.1531 MHz
Transmit Freq Error 7.448 kHz OBW Power 88.00 %
% dB Bandwidth 4.673 MHz xdB -26.00 dB
Band 5

Agilenl Specirum Analyrer - Occupied BW
! L = il IR 30 P M 21, X018
Center Freq 826.400000 MHz Center Freq: 826.400000 MHz Radio Std: None Frequency
) Trig:FreeRun Bopg|Hold:> 100100
SlFGaincl o #Asten: 30 4B Radio Device: BTS

Ref Dffset 4 dB
Rerl 30.00 dEBm

_ - - Center Freq
T S . || B2E_400000 MHz

‘IF |.| '\ITI'.:
TR N U e

Center 826.4 MHz Span 10 MHzJFYF
Res BW 100 kHz #VBW 300 kHz Sweep 5 ms

Occupied Bandwidth Total Power 29.8 dBm
4.1693 MHz

Transmit Freq Error =3.071 kHz OBW Power 88.00 %

% dB Bandwidth 4.671 MHz xdB -26.00 dB

5505 STATUS

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F16080
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Agilent Spectrum Analyzer - Ocoupiced BW

Center Freq 836.600000 MHz

4
BlFGmincl o

T Trig: Fres Run

Center Freq: 836.600000 MHz

#Atten: 30 dB

EREH el M 21, X018
Radio Std: None

Awg|Hold:> 1001100

Radio Device: BTS

Ref Dffset 4 dB
Rerl 30.00 dEBm

T
W T

bt P, o W g o™

Center £36.6 MHz
Res BW 100 kHz

QOccupied Bandwidth

#VBW 300 kKHz

Total Power

4.1483 MHz

Transmit Freq Error
* dB Bandwidth

5505

=7.585 kHz
4.662 MHz x dB

OBW Power

Center Freq
B35 800000 MHz

Span 10 MHz{w
Sweep 5 ms

30.6 dBm

89.00 %
-26.00 dB

STATUS

Agilent Spectrum Analyzer - Ocoupiced BW

Center Freq 846,600000 MHz

4
BlFGmincl o

T Trig: Fres Run

Center Freq: 846.600000 MHz

#Atten: 30 dB

T3040 3030 Pl Mar 21, X018

Radio Std: Mone Frequency

Awg|Hold:> 1001100

Radio Device: BTS

Ref Dffset 4 dB
Rerl 30.00 dEBm

Center 846.6 MHz
Res BW 100 kHz

QOccupied Bandwidth

#VBW 300 kKHz

Total Power

4.1646 MHz

Transmit Freq Error
* dB Bandwidth

5505

13.280 kHz
4.672 MHz x dB

OBW Power

Center Freq
B48 800000 MHz

Span 10 MHzJFYF
Sweep 5 ms

29.8 dBm

89.00 %
-26.00 dB

STATUS

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F16080
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6. RF POWER OUTPUT TEST
6.1.Test Equipment
Item Equipment Manufacturer Model No. Serial No. Last Cal. [Cal. Interval
1. Spectrum Agilent E4446A US44300459 | Apr.28,15 1 Year
2. Spectrum Agilent N9030A MY51380221| Oct.18,15 1Year
3. Power meter Anritsu ML2487A 6K00002472 | Aug.21,15 1Year
4, Power sensor Anritsu MAZ2491A 0033005 Aug.21,15 1Year
5. | Attenuator (20dB) Agilent 8491B MY39262165| Apr.28,15 1 Year
6. RF Cable Marvelous for) 4o0105FLEX|  NO.L Oct17,15 | 1 Year
Microwave Inc
6.2.Limit

1. Part 22.913(a) Mobile station are limited to 7W and for Conducted Power we can use
antenna Gain to calculate the limit, so the Conducted Power:
Peod. (dBM)=EIRP(dBm)-Gain(dBi)
=7W(38.5dBm)-(3.15dBi-2.15dBi)
=37.5dBm
2. Part 24.232(b) Peak power measurement, Mobile station are limited to 2W and for
conducted Power we can use antenna Gain to calculate the limit, so the
Conducted Power:
Pcod. (dBmM)=EIRP(dBm)-Gain(dBi)
=2W(33dBm)-3.15(dBi)
=29.85dBm

6.3.Test Procedure

The transmitter output was connected to calibrated attenuator, the other end of which was
connected to a power meter. Transmitter output was read off the power in dBm. The power
output at the transmitter antenna port was determined by adding the value of attenuator to
the power meter reading.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F16080
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6.4.Test Results

EUT: Segment Control Unit

M/N: LCN7700

Test date: 2016-03-23

Pressure: 101.5+1.0 kpa

Humidity: 52.2+3.0%

Tested by: Alice_Yang

Test site: RF Site

Temperature: 22.5+0.6

Band Channel WCDMA HSPA Limit
9262 19.72 19.53 29.85

2 9400 20 19.95 29.85
9538 18.6 18.57 29.85

4132 26.45 26.38 37.5

5 4183 26.73 26.47 37.5
4233 26.84 26.5 375

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F16080
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/. FIELD STRENGTH OF RADIATED SPURIOUS EMISSIONS

7.1.Test Equipment

Item Equipment Manufacturer | Model No. Serial No. Last Cal. |Cal. Interval
1. Spectrum Analyzer Agilent E4446A US44300459 | Apr.28,15 1 Year
2. Preamplifier Agilent 8449B 3008A02495 | Apr.28,15 1 Year
3. Preamplifier Agilent 8447D 2944A11159 | Apr.28,15 1Year
4. Horn Antenna ETS 3115 9510-4877 Oct.15,15 1 Year
5. Bi-log Antenna TESEQ CBL6112D 25237 Jun.30,15 1 Year

6. Antenna and turn CT SC100 CT-0091 N/A N/A
table controller

SUCOFLEX1|274094/4+2861
7. RF Cable Hubersuhner 04/102 0/2 Apr.28,15 1 Year

8. Test Software AUDIX e3 6.2009-5-21a(n) N/A N/A

Note: N/A means Not applicable.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F16080
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7.2.Limit

FCC part 22.917(a), 24.238(a) the magnitude of each spurious and harmonic emission that
can be detected when the equipment is operated under the conditions specification in the
instruction manual and/or alignment procedure, shall not be less than 43+10log(Mean
power in watts) dBc below the mean power output outside a license’s frequency
block(-13dBm).

7.3.Test Procedure

The EUT was placed on a non-conductive turntable using a non-conductive support. The
radiated emission at the fundamental frequency was measured at 3 m with a test antenna
and EMI spectrum analyzer. During the measurement, the EUT was communication with
the station. The highest emission was recorded with the rotation of the turntable and
lowering of the test antenna from 4m to 1m.

ERP in frequency band 824.2-848.8MHz were measured using substitution method. The
EUT was replaced by dipole antenna connected, the S.G. output was recorded and ERP was
calculated as follow: EIRP in frequency band 1850.5-1909.8MHz were measured using a
substitution method. The EUT was replaced by a horn antenna connected, the S.G. output
was recorded and EIRP was calculated as follows:

ERP=S.G. output (dBm) + Antenna Gain (dBd)-Cable Loss (dB)

EIRP=S.G. output (dBm) + Antenna Gain (dBi)-Cable Loss (dB)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F16080
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7.4.Test Results

Spurious emissions
EUT: Segment Control Unit
M/N: LCN7700
Power: DC 12V
Test Date: 2016-05-04 Test site: RF Chamber Tested by: Alice_yang
Temperature: 23.4+0.6 Humidity: 53.2+3.0% Pressure: 102.4+1.0kpa
Test result
Test Mode WCDMA Band2 TX CH Low Mode 1852.4MHz
S.G Antenna | Cable
Frequency | Antenna Output Gain Loss Result | Limit | Margin Conclusion
(MHz) |polarization| (dBm) |(dBi/dBd)| (dB) (dBm) | (dBm) | (dB)
197.81 H 61.77 2.7 1.32 -60.39 -13 47.39 PASS
624.61 H -60.68 5.2 3.04 -58.52 -13 45.52 PASS
875.84 H -61.88 5.7 386 | -60.04 | -13 | 47.04 | PASS
959.26 H 63.74 5.9 4.16 -62.00 -13 49.00 PASS
2479 H 51.86 9.5 7.47 -49.83 -13 36.83 PASS
3704.8 H -44.41 9.5 8.93 -43.84 -13 30.84 PASS
5556 H 43.03 10.5 9.81 -42.34 -13 29.34 PASS
183.26 \Y/ -66.79 2.6 1.32 -65.51 -13 52.51 PASS
250.19 \ 70.45 3.4 1.64 -68.69 -13 55.69 PASS
875.84 \Y/ -66.56 5.7 3.86 -64.72 -13 51.72 PASS
953.44 % -68.92 5.9 410 | -67.12 | -13 | 5412 | PASS
2479 \Y/ 5227 9.5 7.47 -50.24 -13 37.24 PASS
3704.8 \/ 4416 9.5 8.93 -43.59 -13 30.59 PASS
5556 \Y/ -42.79 10.5 9.81 -42.10 -13 29.10 PASS

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F16080
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Test Mode WCDMA Band2 TX CH Mid Mode 1880MHz
197.81 H -62.10 2.7 1.32 -60.72 -13 | 47.72 | PASS
624.61 H -60.4 5.2 3.04 -58.24 -13 | 4524 | PASS
875.84 H .61.24 5.7 3.86 -59.40 -13 | 46.40 | PASS
959.26 H .63.58 5.9 4.16 -61.84 -13 | 4884 | PASS
2581 H 5118 9.6 7.70 -49.28 -13 | 36.28 | PASS
3760 H 44 65 9.5 8.96 -44.11 -13 | 3111 | PASS
5640 H 4272 10.6 9.85 -41.97 -13 | 2897 | PASS
183.26 V .66.43 2.6 1.32 -65.15 -13 | 5215 | PASS
624.61 V -65.14 5.2 3.04 -62.98 -13 | 49.98 | PASS
875.84 V -66.53 5.7 3.86 -64.69 -13 | 5169 | PASS
953.44 V -69.50 5.9 4.10 -67.70 -13 | 5470 | PASS
2581 V 4752 9.6 7.70 -45.62 -13 | 3262 | PASS
3760 \Y 4458 9.5 8.96 -44.04 -13 | 31.04 | PASS
5640 V 42 42 10.6 9.85 -41.67 -13 | 2867 | PASS
Test Mode WCDMA Band2 TX CH High Mode 1907.6MHz
199.75 H 6114 2.8 1.32 -59.66 -13 | 46.66 | PASS
624.61 H 60.27 5.2 3.04 -58.11 -13 | 4511 | PASS
875.84 H 61.92 5.7 3.86 -60.08 -13 | 47.08 | PASS
959.26 H -64.03 5.9 4.16 -62.29 13 | 49.29 | PASS
3040 H _48.05 9.6 8.63 -47.08 -13 | 34.08 | PASS
3815.2 H _44.36 9.5 8.99 -43.85 -13 | 30.85 | PASS
5722.8 H _42.09 10.7 9.89 -41.28 -13 | 28.28 | PASS
185.20 V 66.67 2.6 1.32 -65.39 -13 | 5239 | PASS
624.61 V -63.80 5.2 3.04 -61.64 -13 | 48.64 | PASS
875.84 \Y -66.91 5.7 3.86 -65.07 -13 | 52.07 | PASS
953.44 V -69.34 5.9 4.10 -67.54 -13 | 5454 | PASS
3040 V _49.38 9.6 8.63 -48.41 -13 | 3541 | PASS
3815.2 V 4459 9.5 8.99 -44.08 -13 | 31.08 | PASS
5722.8 V _4238 10.7 9.89 -41.57 -13 | 2857 | PASS
Remark: All the emission were detected belong to narrowband spurious emission

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F16080
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Spurious emissions
EUT: Segment Control Unit
M/N: LCN7700
Power: DC 12V
Test Date: 2016-05-04 Test site: RF Chamber Tested by: Alice_yang
Temperature: 23.4+0.6 Humidity: 53.2+3.0% Pressure: 102.4+1.0kpa
Test result
Test Mode WCDMA Band5 TX CH Low Mode 826.4MHz
S.G Antenna | Cable
Frequency | Antenna Output Gain Loss Result | Limit | Margin Conclusion
(MHz) |polarization| (dBm) |(dBi/dBd)| (dB) (dBm) | (dBm) | (dB)
196.84 H -62.38 2.7 1.32 -61.00 -13 48.00 PASS
624.61 H -50.61 5.2 304 | 5745 | -13 | 4445 | PASS
870.99 H 133.93 5.7 386 | -3209 | -13 | 19.09 | PASS
950.26 H 61.66 5.9 416 | -59.92 | -13 | 46.92 | PASS
1652.8 H 5181 7.9 5.68 -49.59 -13 36.59 PASS
2479.2 H .50.47 9.5 747 | -4844 | -13 | 3544 | PASS
3669 H -43.94 9.7 8.92 -43.16 -13 30.16 PASS
188.11 % -68.39 2.6 132 | -67.11 | -13 | 5411 | PASS
624.61 V -64.10 5.2 3.04 -61.94 -13 48.94 PASS
784.66 Vv -60.16 5.5 356 | -58.22 | -13 | 4522 | PASS
870.99 Vv -38.60 5.7 386 | -36.76 | -13 | 23.76 | PASS
1652.8 % 4971 7.9 568 | -4749 | -13 | 3449 | PASS
2479.2 V -50.79 9.5 7.47 -48.76 -13 35.76 PASS
3669 % -45.22 9.7 892 | -4444 | -13 | 3144 | PASS
Test Mode WCDMA Band5 TX CH Mid Mode 836.6MHz
199.75 H -62.59 2.8 132 | -6111 | -13 | 4811 | PASS
624.61 H -60.14 5.2 304 | -57.98 | -13 | 44.98 | PASS
880.69 H 30 55 5.7 386 | -30.71 | -13 | 17.71 | PASS
959.26 H 62.1 5.9 4.16 -60.36 -13 47.36 PASS
1673.2 H 46.36 7.9 572 | 4854 | -13 | 3554 | PASS

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F16080
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2509.8 H 46.05 9.6 7.55 48.10 -13 | 35.10 | PASS
3351 H -43.02 9.6 8.77 -42.19 -13 | -29.19 | PASS
190.05 V -66.50 2.6 1.32 -65.22 13 | 52.22 | PASS
788.54 V .55.19 5.5 3.56 -53.25 -13 | 40.25 | PASS
880.69 V .39.46 5.7 3.86 -37.62 13 | 24.62 | PASS
939.86 V -60.45 5.8 4.10 -58.75 -13 | 45.75 | PASS
1673.2 V 512 7.9 5.72 -49.02 13 | 36.02 | PASS
2509.8 V 5119 9.6 7.55 -49.14 -13 | 36.14 | PASS
3351 \Y} _44.40 9.6 8.77 -43.57 -13 | 30.57 | PASS
Test Mode WCDMA Band5 TX CH High Mode 846.6MHz
196.84 H 61.02 2.7 1.32 -59.64 13 | 46.64 | PASS
624.61 H 60.32 5.2 3.04 -58.16 -13 | 45.16 | PASS
803.09 H 57.02 5.5 3.62 -55.14 13 | 4214 | PASS
891.36 H 3139 5.7 3.92 -29.61 -13 | 16.61 | PASS
1693.2 H 51.15 7.9 5.80 -49.05 -13 | 36.05 | PASS
2539.8 H _49.91 9.6 7.63 -47.94 13 | 34.94 | PASS
3383 H -45.05 9.6 8.79 -44.24 -13 31.24 PASS
188.11 \Y 68.14 2.6 1.32 -66.86 -13 | 53.86 | PASS
624.61 \Y _66.12 5.2 3.04 6396 | -13 | 50.96 | PASS
799.21 \Y 57.82 5.5 3.62 -55.94 -13 | 4294 | PASS
891.36 V _40.39 5.7 3.92 -38.61 13 | 25.61 | PASS
1693.2 \Y 5059 7.9 5.80 -48.49 13 | 3549 | PASS
2539.8 V _50.52 9.6 7.63 -48.55 -13 | 3555 | PASS
3383 V _41.00 9.6 8.79 -40.19 13 | 27.19 | PASS
Remark: All the emission were detected belong to narrowband spurious emission
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Spurious emissions

EUT: Segment Control Unit

M/N: LCN7700

Power: DC 12V

Test Date: 2016-05-04 Test site: RF Chamber Tested by: Alice_yang

Temperature: 23.4+0.6 Humidity: 53.4+3.0% Pressure: 102.9+1.0kpa

Test result
Test Mode HSPABand2 TX CH Low Mode 1852.4MHz
S.G Antenna | Cable

Frequency | Antenna Output Gain Loss Result | Limit | Margin Conclusion
(MHz) |polarization| (dBm) |(dBi/dBd)| (dB) (dBm) | (dBm) | (dB)
194.90 H -61.69 2.7 1.32 -60.31 -13 47.31 PASS
624.61 H -60.84 5.2 304 | -5868 | -13 | 4568 | PASS
875.84 H 6144 5.7 386 | -59.60 | -13 | 46.60 | PASS
950.26 H 6411 5.9 416 | -62.37 | -13 | 49.37 | PASS
2479 H 4252 9.5 747 | -4049 | -13 | 2749 | PASS
3704.8 H 4450 9.5 8.93 -43.93 -13 30.93 PASS
5556 H -43.09 10.5 9.81 -42.40 -13 29.40 PASS
187.14 Vv 67 44 2.6 132 | -66.16 | -13 | 5316 | PASS
624.61 V -69.22 5.2 3.04 -67.06 -13 49.58 PASS
875.84 \% 72.62 5.7 3.86 -70.78 -13 50.83 PASS
953.44 V -76.84 5.9 4.10 -75.04 -13 55.31 PASS
2479 % -43.40 9.5 747 | -4137 | -13 | 2837 | PASS
3704.8 V -44.98 9.5 8.93 -44.41 -13 31.41 PASS
5556 % 4317 | 105 9.81 | -4248 | -13 | 2948 | PASS
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Test Mode HSPA Band2 TX CH Mid Mode 1880MHz
202.66 H .63.18 2.8 1.42 -61.80 13 | 48580 | PASS
624.61 H -60.74 5.2 3.04 -58.58 13 | 4558 | PASS
875.84 H -62.03 5.7 3.86 -60.19 13 | 47.19 | PASS
959.26 H -63.88 5.9 4.16 -62.14 -13 | 49.14 | PASS
2581 H 4133 9.6 7.70 -39.43 13 | -26.43 | PASS
3760 H 44 67 9.5 8.96 -44.13 -13 | -31.13 | PASS
5641 H 42 55 10.6 9.85 -41.80 -13 | -28.80 | PASS
187.14 \Y -66.78 2.6 1.32 -65.50 13 | 5250 | PASS
624.61 \Y -65.26 5.2 3.04 -63.10 13 | 50.10 | PASS
875.84 \Y} 653 5.7 3.86 -63.46 13 | 50.46 | PASS
953.44 \Y} -68.74 5.9 4.10 -66.94 13 | 53.94 | PASS
2581 \Y 4241 9.6 7.70 -40.51 -13 | 2751 | PASS
3760 \Y} 4423 9.5 8.96 -43.69 13 | 30.69 | PASS
5641 \Y} 4314 10.6 9.85 -42.39 13 | 29.39 | PASS
Test Mode HSPA Band2 TX CH High Mode 1907.6MHz
194.90 H 59.99 2.7 1.32 -58.61 -13 | 4561 | PASS
624.61 H 60.23 5.2 3.04 -58.07 -13 | 45.07 | PASS
875.84 H 62.01 5.7 3.86 -60.17 13 | 4717 | PASS
959.26 H 63.66 5.9 4.16 -61.92 -13 | 4892 | PASS
3040 H 41.01 9.6 8.63 -40.04 -13 | 27.04 | PASS
3815.2 H 4456 9.5 8.99 -44.05 -13 | 31.05 | PASS
5720 H 42 44 10.7 9.89 -41.63 -13 | 28.63 | PASS
191.99 \Y 66.51 2.6 1.32 -65.23 -13 | 52.23 | PASS
624.61 V -69.68 5.2 3.04 -67.52 -13 | 50.04 | PASS
875.84 \Y} 7214 5.7 3.86 -70.30 -13 | 50.35 | PASS
959.26 \Y} 77.01 5.9 4.16 -75.47 -13 | 55.63 | PASS
3040 \Y} 2021 9.6 8.63 41.18 -13 | 28.18 | PASS
3815.2 \Y} 4511 9.5 8.99 -44.60 -13 | 31.60 | PASS
5720 \Y} 4251 10.7 9.89 -41.70 -13 | 28.70 | PASS
Remark: All the emission were detected belong to narrowband spurious emission
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Spurious emissions

EUT: Segment Control Unit

M/N: LCN7700

Power: DC 12V

Test Date: 2016-05-04 Test site: RF Chamber Tested by: Alice_yang

Temperature: 23.4+0.6 Humidity: 53.4+3.0% Pressure: 102.9+1.0kpa

Test result
Test Mode HSPA Band5 TX CH Low Mode 826.4MHz
S.G Antenna | Cable

Frequency | Antenna Output Gain Loss Result | Limit | Margin Conclusion
(MHz) |polarization| (dBm) |(dBi/dBd)| (dB) (dBm) | (dBm) | (dB)
194.90 H -61.04 2.7 1.32 -59.66 -13 46.66 PASS
624.61 H 59.74 5.2 3.04 -57.58 -13 44.58 PASS
781.75 H 63.15 55 3.56 -61.21 -13 48.21 PASS
871.96 H -35.10 5.7 3.86 -33.26 -13 20.26 PASS
1652.8 H -49.18 7.9 5.68 -46.96 -13 33.96 PASS
2479.2 H 50.85 9.5 7.47 -48.82 -13 35.82 PASS
3669 H 45.95 9.7 8.92 -45.17 -13 32.17 PASS
188.11 % 67.02 2.6 132 | -65.74 | -13 | 52.74 | PASS
624.61 \Y/ -64.49 5.2 3.04 -62.33 -13 49.33 PASS
783.69 \/ 5754 55 3.56 -55.60 -13 42.60 PASS
870.99 \Y/ -35.08 5.7 3.86 -33.24 -13 20.24 PASS
1652.8 \/ 4931 7.9 5.68 -47.09 -13 34.09 PASS
2479.2 \Y/ -50.53 9.5 7.47 -48.50 -13 35.50 PASS
3669 \J 44.97 9.7 8.92 -44.19 -13 31.19 PASS
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Test Mode HSPA Band5 TX CH Mid Mode 836.6MHz
195.87 H .60.72 2.7 132 | -59.34 | -13 | 4634 | PASS
624.61 H .59 68 5.2 304 | -5752 | -13 | 4452 | PASS
791.45 H -60.89 55 356 | -58.95 | -13 | 4595 | PASS
881.66 H 3271 5.7 3.86 -30.87 -13 | 17.87 PASS
1673.2 H 5177 7.9 572 | -4959 | -13 | 3659 | PASS
2509.8 H .50.36 9.6 7.55 -48.31 -13 | 3531 PASS
3351 H -44.99 9.6 8.77 -44.16 -13 | 31.16 PASS
183.26 % -66.94 2.6 132 | -6566 | -13 | 52.66 | PASS
791.45 V .55.09 5.5 3.56 -53.15 -13 | 40.15 PASS
881.66 V .37 59 5.7 3.86 -35.75 -13 | 22.75 PASS
941.80 V 6157 5.8 4.10 -59.87 -13 | 46.87 PASS
1673.2 % 5208 7.9 572 | -49.90 | -13 | 36.90 | PASS
2509.8 V 51,08 9.6 7.55 -49.03 -13 | 36.03 PASS
3351 Vv 4445 9.6 877 | -4362 | -13 | 30.62 | PASS
Test Mode HSPA Band5 TX CH High Mode 846.6MHz
196.84 H -61.36 2.7 132 | -59.98 | -13 | 4698 | PASS
624.61 H -60.34 5.2 3.04 | -58.18 | -13 | 4518 | PASS
803.09 H -60.2 5.5 362 | -5832 | -13 | 4532 | PASS
891.36 H -29.13 5.7 392 | -2735 | -13 | 1435 | PASS
1693.2 H -50.90 7.9 580 | -4880 | -13 | 3580 | PASS
2539.8 H -49.81 9.6 763 | -47.84 | -13 | 3484 | PASS
3383 H 446 9.6 8.79 -43.79 -13 | 30.79 PASS
188.11 \Y -67.13 2.6 132 | -6585 | -13 | 5285 | PASS
741.01 % -59.00 5.4 345 | -57.05 | -13 | 4405 | PASS
801.15 % -55.84 55 362 | -53.96 | -13 | 4096 | PASS
893.30 \Y 4571 5.7 392 | -4393 | -13 | 2366 | PASS
1693.2 \Y -51.15 7.9 580 | -49.05 | -13 | 36.05 | PASS
2539.8 \Y -50.62 9.6 763 | -4865 | -13 | 36.65 | PASS
3383 \Y _46.09 9.6 8.79 -45.28 -13 | 32.28 PASS
Remark: All the emission were detected belong to narrowband spurious emission
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8. FREQUENCY STABILITY V.S. TEMPERATURE AND

VOLTAGE
8.1.Test Equipment
Item| Equipment | Manufacturer| Model No. Serial No. Last Cal. | Cal. Interval
1, |PXRASIgnal) o ent N9030A  |MY51380221| Oct.18,15 | 1 Year
Analyzer
2. | HF Cable | Hubersuhner | Sucoflex104 274094/4 | Apr.28,15 1 Year
Attenuator |, ,. . . .
3. (10dB) Mini-Circuits VAT-10+ NO.1 NCR NCR
g, |TEMPperaturel oy | MHQ-120cluB | A60223 | Apr.24,15 | Apr.24,16
controller
Note: NCR means no calibration required (calibrated with system).

8.1.Limit

Frequency Tolerance: +/-2.5ppm for 850MHz band
+/-2.5ppm for 1900MHz band

8.2.Test procedure:

The equipment under test was connected to an external DC power supply and input rated
voltage. Reference power supply voltage for these tests is DC 12V. RF output was
connected to a frequency counter or spectrum analyzer via feed through attenuators. The
EUT was placed inside the temperature chamber. Set the Spectrum analyzer RBW low
enough to obtain the desired frequency resolution and measure EUT 25 degree operating
frequency as reference frequency. Turn EUT off and set the chamber temperature to -20
degree. After the temperature stabilized for approximately 30 minutes record the frequency.
Repeat step measure with 10 degree per stage until the highest temperature of 50 degree
reached.
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EUT: Segment Control Unit

M/N: LCN7700

Test date: 2016-04-01 Pressure: 102.5£1.0 kpa Humidity: 52.4+3.0%
Tested by: Alice-Yang Test site: RF site Temperature:23.1+0.6

Frequency Error vs.\VVoltage

Test Band ChTa ensrt1eI TTe?;tp Test Volt Fre(qui)rror Fre%bgfﬁr)ated Verdict

VL -3 -0.00162 Pass

LCH TN VN -2 -0.00108 Pass

VH -1 -0.00054 Pass

VL -8 -0.00426 Pass

V\éc;nDdl\/le MCH TN VN -7 -0.00372 Pass
VH -7 -0.00372 Pass

VL -11 -0.00577 Pass

HCH TN VN -10 -0.00524 Pass

VH -8 -0.00419 Pass
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Frequency Error vs ,Temperature

Test Test Test Freq Error | Freq .vs.rated .
Test Band Channel Volt Temp (Hz) (ppm) Verdict

-30 2 0.00108 Pass

-20 -2 -0.00108 Pass

-10 2 0.00108 Pass

0 -1 -0.00054 Pass

LCH VN 10 -2 -0.00108 Pass

20 -2 -0.00108 Pass

30 -3 -0.00162 Pass

40 -2 -0.00108 Pass

50 1 0.00054 Pass

-30 -9 -0.00479 Pass

-20 -9 -0.00479 Pass

-10 -8 -0.00426 Pass

0 -8 -0.00426 Pass

MCH VN 10 -7 -0.00372 Pass

WCDMA

Band 2 20 7 0.00372 Pass
30 -8 -0.00426 Pass

40 -8 -0.00426 Pass

50 -7 -0.00372 Pass

-30 -12 -0.00629 Pass

-20 -11 -0.00577 Pass

-10 -12 -0.00629 Pass

0 -11 -0.00577 Pass

HCH VN 10 -10 -0.00524 Pass

20 -10 -0.00524 Pass

30 -10 -0.00524 Pass

40 -14 -0.00734 Pass

50 -11 -0.00577 Pass
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Frequency Error vs ,Voltage

Test Band Cr;raer?rgel Test Temp | Test Volt Fre(qui)rror Freq(b\rﬁr.]r)ated Verdict

VL 2 0.00242 Pass

LCH TN VN 2 0.00242 Pass

VH 1 0.00121 Pass

VL -2 -0.00239 Pass

WCDMA MCH N VN 1 -0.0012 Pass
Band 5

VH -2 -0.00239 Pass

VL -1 -0.00118 Pass

HCH TN VN -1 -0.00118 Pass

VH -2 -0.00236 Pass
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Frequency Error vs ,Temperature

e | T | T | e | Ferer | e | o
-30 -2 -0.00242 Pass
-20 -1 -0.00121 Pass
-10 2 0.00242 Pass
0 2 0.00242 Pass
LCH VN 10 1 0.00121 Pass
20 2 0.00242 Pass
30 2 0.00242 Pass
40 1 0.00121 Pass
50 -1 -0.00121 Pass
-30 2 0.002391 Pass
-20 -2 -0.00239 Pass
-10 1 0.001195 Pass
0 -2 -0.00239 Pass
MCH VN 10 -1 -0.0012 Pass
WCDMA
Band 5 20 -1 -0.0012 Pass
30 -2 -0.00239 Pass
40 -2 -0.00239 Pass
50 -1 -0.0012 Pass
-30 1 0.00118 Pass
-20 -1 -0.00118 Pass
-10 2 0.002362 Pass
0 1 0.00118 Pass
HCH VN 10 -2 -0.00236 Pass
20 -1 -0.00118 Pass
30 1 0.00118 Pass
40 -2 -0.00236 Pass
50 -1 -0.00118 Pass
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9. MODULATION CHARACTERISTICS
9.1.Test Equipment
Item| Equipment |Manufacturer| Model No. Serial No. | Last Cal. Validity Cal.
Date Interval
1. RF Cable [ Mini-Circults| LM SMS | 90670 | 0ct.17,15 | Oct16,16 | 1vear
Universal Radio
2. [Communication R&S CMU200 117194 Jan.12,16 | Jan.12,17 | 1Year
Tester
3, | Temperawre | o by | MHQ-120cluB | A60223 |Apr24.15| Apr24.16 | 1vear
controller
9.2.Limit
N/A

9.3.Test Procedure

1. Connect the RF output port to the wireless communication tester and establish the link
2. Use the “Modulation character” functions of the communication tester performs the test.
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Band 2

WCDMA rop ™

1050 4100 +150 These

Band 5

Measuremant Lenglh: 2560 Chip

S50 100 <050 000 050 +100

—
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10.DEVIATION TO TEST SPECIFICATIONS

[ NONE]
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